
ASsEMBLY INSTRUCTlON
lTEM N0∶ 1756ˉ 1:(1′3)QUEEN HEADB0ARD

1756o2∶ (2`3)QUEEN F00TB0ARD&sLATs
1756ˉ3:(3`3)EK/QUEEN RA丨 Ls

Thank you for purchasing th、 quaⅡ饣product。 Be sure to check aⅡ  pacⅡng material carefuⅡy for

smaⅡ Parts山at may ha忆 come Ioose inside the carto△ during shⅡmen△

PART LIsTs

No。 Descrlp住on sketch gty

A HEADBOARD 1PC

B¨ 1 RsF HEADBOARD LEG 1PC

B-2 LsF HEADBOARD LEG lPC

C FoOTBOARD PANEL 1PC

D sIDE RAIL 2PCs

E sLAT sUPPORT LEG 茆 4PCs

F sLAT 4PCs

Page1/g



Y lNSTRUCTlON
′56ˉ 1∶ (1/3)QUEEN HEADB0ARD
756ˉ2:(2`3)QUEEN F00TB0ARD&sLATs
1756ˉ3:(3`3)EK/QUEEN RAlLs

ThaⅡk you for purchashg this quε山印pr° duct。 Be sure to check aⅡ  pac1JⅡ g mateⅡaI carefuIy for
sma⒒ parts that may have come loose打Ⅱide the Cart①Ⅱ dudⅡ gshⅡmeⅡ t。

●                                   `

HARDWARE PACK(PUTlN1750o1CARToN) \
No。 DescrVton sketch SIZE Q’ty

1
上 BOLT 铫 5/16?L18x2ˉ 1/4" 6PCs

2 sP酬G WAsHER ◎ 5/16"IDx15/s2” oDxO。0078"TK 6PCs

3 FLAT WAsHER ⑥ 1/32’
’ⅡDx11/16"oDxO。 0078’’TI 6PCs

4 ALLEN KEY F 1/6" 1PC

HARDWARE PACK(PUTIN1756-s CARToN)
No, DescrVtion sketch sIZE gty

5 THⅢAD BOLT 5/16’
lˉ

18x3ˉ 1/2" 8PCs

6 田 X NUT 肜 5/16"IDx苄⒈1″"x5/8"x5/S 8PCs

7 WRENCH β 1仡 " 1PC

8 WoOD SCREW 喇 #8X⒈ 1佴 8PCs

Page2/g        i



ASSEMBLY lNSTRUCTION
lTEM N0∶ 1756ˉ 1:(日′3)QUEEN HEADBOARD
1756o2:(2`3)QUEEN F00TB0ARD&sLATs
1756ˉ 3∶ (3`3)EK/QUEEN RA丨 Ls

Thank you for purchasiⅡg th沁 quaⅡty product。 Be sure t① check aⅡ  pad旺ng mateda1carefuⅡ y for
sma△ parts that may have come Ioose hside the cart① n duHngshⅡ ment。

step1

B-2

step3

COMPLETED

▲
"‘

α。甘品硭簏T摅邕a峦⑾打钿
·
Iegs and supports to avoid damage or scratches、 ″hen p丨acing

▲

"赢
。mm耐 e de pl湎 ∞Ⅱ o玉o"蕊 d二rⅡ

"“
⑾引∞ Je凼 d七⒒e引∞ 鼬 副 咖 酬 ∞ 哪

eviterd’ endoΠπnager ou d’ 6gratigneΓ Ies planchers en b。 is ou autres surfaces dures,et pouΓ  Ⅱmiter rempreinte et emp0cher

砺
y

丨ad6coIoration quand Ies rneubIes reposent sur丨 a rnoquette.

Page3`3
MADE IN VIETNAM

step

/

彡
/

Step4


